
Parts Bauteile  Pièces Parti Delar Piezas

1 555-001 Maincase painted          1
2 555-002 Bottom cover                   1

3 555-003 Mainshaft gear                   1
4 6055504 Mainshaft & cone assembly Set

Contains 4, 8, 34, 45, 46, 48
5 6055505 Operating spindle assembly 1

Contains 5, 27, 43
6 510-003A Drum                         1

Chrome drum no longer available
7A 555-RCB60S RCB60 gipsy 1/2" rope chain                            1

7B 555-RCB70S RCB70 gipsy 10mm ropechain

7C 555-B54 B54 Gipsy 1/2"chainonly 

7D 555-B65 B65 Gipsy 12mm chainonly 

8 6055508 Clutch cone 1
Customer must be able to
drill pin hole in clutch cone

9 555-009 Key 1
10 555-010 Locking pawl                  1
11 510-006 Clutch wheel nut E/L Pol 1
12 6055512 Idler set Set

Idler 3 x Pt. 12
13 555-013 Ratchet shaft                  1
16 6055516 OP spindle washer set 3 Set

Contains 3 x 16
17 555-017 Low speed gear                  1
19 555-019 Idler shaft 1
20 6055520 555 operating handle & grip 1
21 555-021 High speed gear                  1
22 6055522 Rope chain stripper 1
23 6055523 Base gasket 1
24 555-024 Pawl bolt tube             1
25 6055593 Retro fit Kit D Set

Contains 25A x 2, 25B, 25C
26 555-026 Idler bush                 1
27 555-027 Bush                  1
28 555-028 Key 25mm SEE. 555-009   1
30 6055530 Operating spindle bushes Set

Contains 2 x 30
31 6055531 Set of springs Set

Contains 2 x 31
32 555-032 Mainshaft bush port                 1
33 555-033 Mainshaft bush starboard                  1

Item Part No. Description Quantity Item Part No. Description Quantity

34 6055534 Grease nipple M6 type 1
Metric 7mm A/F post 1983

34A 510-033O 1/4IN BSP grease nipple 1
Imperial 13mm A/F pre 1983

37 555-037 Screw 18/8SS HEX M6 12mm 1
38 555-038 Screw 18/8SS HEX M6 20mm 1
39 555-039 Screw 18/8SS HEX M12 20 1
40 555-040 Screw 18/8SS HEX M10 20 1
42 6055542 Headed bush set of 4 Set

Contains 4 x 42
43 6055595 Set of O rings Set

Contains 4 x 43, 45, 46, 2 x 60,
4 x 62 for post Jan 76

44 555-044 Screw MS RND NO 2 3/8IN 1
45 6055595 Set of O rings Set

Contains 4 x 43, 45, 46, 2 x 60,
4 x 62 for post Jan 76

46 6055595 Set of O rings Set
Contains 4 x 43, 45, 46, 2 x 60,
4 x 62 for post Jan 76

48 6051028 Spring pin SS 1/4 50mm                               1
49 555-049 Standard washer 18/8SS M6 1
50 555-050 Key 1
58 555-058 Ratchet bush spacer 1
60 6055595 Set of O rings Set

Contains 4 x 43, 45, 46, 2 x 60,
4 x 62 for post Jan 76

61 555-061 Idler shaft washer S5435 1
62 6055595 Set of O rings 1

Contains 4 x 43, 45, 46, 2 x 60,
4 x 62 for post Jan 76

63 555-063 Ratchet shaft washer S5436 1
Ratchet shaft washer

  Assy 1 6055591 555 Idler shaft kit                                          Set
Contains 2 x 13 & 19
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